
SEPTAGE MANAGEMENT PLAN FOR 
THE CITY OF JAMBI 

Final Report 

May 2019 
TRTA-8666-INO – INDONESIA 

Capacity Development Technical Assistance 

Metropolitan Sanitation Management Investment Project 



 
 
 
 
 



i 

TABLE OF CONTENTS 

ACRONYMS AND ABBREVIATIONS .................................................................................. vii 

EXECUTIVE SUMMARY ....................................................................................................... 1 

I.  BACKGROUND ............................................................................................................ 14 

II.  RATIONALE: WHY AND HOW TO MANAGE SEPTAGE ............................................ 16 
[...]
be used, from 2,000 to 12,000 litres, although in Jambi the currently available 2,500 and 4,000-
litre trucks seem to be appropriate due to the limited capacity of septic tanks. The number of 
trucks required is 22. In case the City Government opted to provide the desludging service 
exclusively by their own means, they should acquire 20 more vehicles in addition to their 
existing three trucks (one of them in a rather bad state) and meet the related strong staff needs 
(one driver and one operator per vehicle) or to entrust the service substantially to licensed 
private waste hauler contractors, or again, as the most reasonable option, to implement a 
“mixed model”, including public and private service providers. In any case, UPTD-PAL staff 
should ensure the planning, inspection and monitoring tasks. 

Small scale, motorcycle-driven Vacutug-type devices are recommended for areas inaccessible 
to large vehicles. Transportation to the treatment and/or disposal site(s) should be done by 
larger vacuum trucks, so the transfer from the locally used small scale vehicle to the larger 
ones should be resolved by means of transfer stations located in each area. 

Local fees should be levied by the City Government as per a specific PERDA or as part of a 
PERDA of fees for public services will be used to recover the operating expenses for regular 
desludging. 

For the operational planning of scheduled desludging services, it is recommended to divide 
the city into zones of roughly similar population and characteristics and prepare a yearly plan. 
From the 13 kecamatan present in Jambi, it is proposed to establish 8 scheduled desludging 
zones comprising either individual  kecamatan or the combination of two kecamatan. The 
number of desludging vehicles assigned to each zone is proposed to be roughly proportional 
to the population the zone while one Vacutug-type vehicle could be allocated to each zone. To 
operate with these, one transfer station per zone is also envisaged to allow the larger vehicles 
transport the collected septage to the treatment plant(s).  



7 

Regular desludging activities will require a well-organized City Government, a specialist public 
SDO and the contribution of licensed private waste haulers. To establish and organize of the 
Service Delivery Organization (i.e. the UPTD-PAL in Jambi), the basic principle to consider is 
integrated wastewater management. This means that the future organization should undertake 
both off-site and on-site wastewater management as these are nothing but the two facets of 
an overall sanitation service aimed to adequately collect, treat and dispose of the wastewaters 
produced in the city. Such an arrangement would also enable the UPTD-PAL to readily 
manage the transition from the on-site system to the future off-site system by promoting sewer 
connections. Furthermore, the centralized off-systems will be of a rather limited scope for a 
long time, on-site wastewater management ensure the financial feasibility of the organization 
by integrating the numerous on-site users. At the same time, this criterion implies that the 
structure needed for on-site wastewater management cannot be separated from the overall 
integrated management structure. The planning report includes a preliminary structure and 
staffing proposal, envisaging 42 people at the outset and 87 people at a fully developed stage. 
The staff needs of the On-Site and Communal Systems Division are not but mere estimates 
as the personnel dedicated to septic tank desludging (drivers and operators) alone might 
represent 25% of the total estimated staff of the UPTD-PAL. The real needs, however, will 
greatly depend on how the City Government decides to organize scheduled desludging. To 
complete scheduled desludging planning, detailed standard operational procedures (SOP) are 
also defined in the report. To deploy scheduled desludging it the city, it is proposed to adopt a 
gradual implementation process over a time horizon of five (5) years. 

Septage Treatment and Disposal 

According to the quantification of the septage produced in Jambi on the assumption of a full 
deployment of scheduled desludging, the total quantity of septage to be treated and disposed 
is 231 m3/day. The existing Talang Bakung IPLT has a nominal capacity of 80 m3/day. Although 
the current input is less than 10% of this capacity, around 7 m3/day, and the plant is virtually 
non-functional despite the refurbishment works carried out in 2016, it is thought appropriate to 
upgrade it with relatively minor works that would allow it to be put into service. For the treatment 
and disposal of the remaining septage quantities, 151 m3/day, the most rapid and cost-effective 
option would be undoubtedly their co-treatment with wastewater at the Kasang IPAL, to be 
completed, most likely, by 2021. In the absence of useable data in Jambi, the key parameters 
to characterize the quality of septage are taken from a 2014 World Bank study and are: total 
solids (TS) of 15,000 mg/l, total suspended solids (TSS) of 5,000 mg/l, BOD5 of 1,000 mg/l, 
COD of 3,300 mg/l, BOD/COD of 1/3 and NH3-N of 200 mg/l. 

The main objective of septage treatment is to ensure the protection of human and 
environmental health. Alternatives for the treatment and disposal of septage fall into the 
following categories: (i) treatment at independent septage treatment plants, (ii) co-treatment 
with wastewater at wastewater treatment plants (WWTPs) and (iii) land application. At the 
moment option (i) is in place in Jambi, though non-functional. Based on the quantification of 
septage, option (ii) should also be implemented and option (iii), the most common means of 
septage disposal in the United States and in many countries and also most economical 
alternative, could also be considered. 

The Talang Bakung IPLT consists of a waste stabilization pond system (WSP) including an 
anaerobic pond and three trains of facultative and maturation ponds, preceded by solids 



8 

separation chambers (SSC). The main infrastructural and operational deficiencies to be 
restored are (i) the non-existent solids removal at the so-called sludge separation chambers 
(SSC) due to design and maintenance problems, (ii) the total inadequacy and the consequent 
state of disuse of the sludge drying beds, and the state of abandonment of the outlet pipe and 
the consequent complete lack of a plant effluent. 

The SSCs are a modified version of a facility recommended in the PERMEN 04/PRT/M/2017 
on wastewater management but the modification has proven to be a failure. The proposed 
remodelling of the SSCs should consist basically in removing the fiberglass plates permanently 
and setting up the arrangement recommended in the PERMEN: collect thickened sludge at the 
bottom through the pipes that were to convey water and, vice versa, collect supernatant water 
at the upper part through the holes, canal and pipes that were to convey sludge according to 
the original design. It is understood that the suggested refurbishment is relatively simple to 
perform, as it would require only minor plumbing and masonry works to be defined at the 
detailed design stage. Thickened sludge will be conveyed to new sludge drying beds to be 
situated below the platform on which the SSCs (and the anaerobic pond) are located ca. 1.50 
m above the future ponds, which should allow gravity feed. 

The sludge drying beds (SDBs) of the Talang Bakung IPLT are too small, practically 
inaccessible with machinery and, as a consequence, completely out of service. Nevertheless, 
the SDBs are one of the most, if not the most, important link of the septage treatment chain for 
they are the last one before the final product, the dried sludge, leaves the plant for its final 
disposal and/or its reuse on agricultural land. It is considered that the current undersized and 
ill-conceived facility cannot readily be refurbished and therefore it is proposed to build new and 
appropriate SDBs on the land of roughly 40x60 m, i.e. an area of 2,400 m2, available within 
the IPLT parcel between the anaerobic and the waste treatment ponds. It is proposed to 
implement unplanted SDBs based on drainage of liquid through the sand and gravel to the 
bottom of the bed, and evaporation of water from the surface of the sludge to the air. 

After the solids settling and thickening at the Solids Separation Chambers (SSCs) further 
treatment is performed in a waste stabilization pond system (WSP) comprising three trains of 
facultative and maturation ponds preceded by an anaerobic pond. These ponds, relined in 
2015-2016, are capable of providing the treatment of supernatant water released from the 
SSCs but it is important to underline that only this supernatant water should be admitted into 
the pond system. It is, however, necessary to restore the water effluent outlet pipe lengthening 
it some hundred meters until the nearest channel or watercourse, most likely a tributary of the 
nearest significant watercourse of the region, Sungai Terap, affluent of Sungai Kumpeh, which 
is at a distance of about 2 km. 

An additional 150 m3/day of septage could be co-treated with wastewater at the Kasang WWTP 
by incorporating this flow into the water train provided that the plant inflow does not exceed 
50% of the design flow. It is assumed that this will not happen at least during the first 4-5 years 
after the start-up of the WWTP. This result also means that the lacking septage treatment 
capacity could be resolved at the WWTP. A better and more sustainable option would be to 
incorporate septage to the solids handling train of the plant by installing a specific solids 
separation unit at the receiving station, including a screening and/or grit removal unit, a  
thickening unit usually consisting of a mechanical device that provides a solid fraction above 
4% dryness and a system of conveyors or sludge pumps to transport the solid fraction directly 



9 

to the drying beds. It is to be noted that such an equipment, a Rotamat ® Ro32 by Huber is 
currently installed at the Bekasi IPLT. 

Septage and/or treated sludge must be disposed of in manner that poses no threat to public 
health and the environment. The most common disposal of septage and wastewater sludge 
has been to apply it to agricultural fields, forest land and reclamation sites as a soil conditioner 
and organic fertiliser, since excreta contain essential plant nutrients and organic matter that 
increases the water retaining capacity of soils. The use of septage as a soil conditioner can 
range from untreated septage to bagged compost that is sold as a commercial product for 
household level use in horticulture. The most common form of reuse, however, is dried sludge 
produced in sludge drying beds (or by more sophisticated electromechanical dewatering 
equipment in WWTPs), and this is the type of sludge both the Talang Bakung IPLT and the 
Kasang IPAL are expected to produce. In the specific conditions of Jambi land application of 
dried sludge, i.e. its disposal and/or reuse on nearby agricultural lands seems to be the most 
appropriate, if not the sole, option. The agricultural lands available are oil palm and perhaps 
also pineapple plantations located at a distance of a few km in kecamatan Sungai Gelam of 
kabupaten Muaro Jambi and the reuse of dried sludge may be feasible for both crops being, 
obviously, subject to agronomic considerations and restrictions. 

The current situation of the Talang Bakung IPLT and the lack of disposal options and 
appropriate related equipment can give rise to another reflection: septage treatment is not an 
aim in itself. The aim is safe and environmentally friendly disposal of septage. The difference 
between liquid and dry septage is water (and the die off of pathogens), so if the UPTD-PAL 
has no means to extract and transfer dry sludge to trucks and transport it to the final disposal 
sites, they might opt for the land application of liquid septage. Land application of septage is 
currently the most commonly used disposal method in many countries, mostly in the United 
States. It is relatively simple and cost-effective, uses minimal energy, and recycles organic 
material and nutrients to the land. As already said, with proper management, domestic septage 
is a resource that contains nutrients that can condition the soil and decrease the reliance on 
chemical fertilizers for agriculture. Appropriate septage disposal should maximize these 
benefits of septage while protecting public health and the environment. Septage can be 
incorporated into the land basically by three methods: surface application, subsurface 
incorporation or burial. From among the surface application methods, the so-called ridge and 
furrow method is well suited to tree crops and could be recommended for possible septage 
application in the tree plantations at Jambi. The other methods require specific equipment and 
an intensive cooperation with farmers. 

Economic and Financial Model 

A simplified economic and financial model has been developed to help evaluate the 
fundamental economic and financial issues affecting the development of the septage 
management plan. This simplified model is for initial estimation of economic magnitudes and 
for scenario-building purposes, therefore should not be taken as a definite, detailed financial 
model for the operation of the septage management service. Such a model should be 
developed once the UPTD has been established. 

In the meantime, the preliminary model may be a decision-support tool in the definition of the 
implementation strategy for the Jambi SMP, to be used, among others, to evaluate aspects 
such as the zoning strategy for the implementation of regular desludging, the estimation of 



10 

user tariffs and potential subsidies, the capital investment requirements for the establishment 
and development of the desludging service, the operational budget requirements, the potential 
benefits of collaboration with the private sector in different scenarios, the estimation of the 
impact of introducing potential savings in the septage management chain, such as 
intermediate transfer stations, etc. 

The model assumes a certain progression of human and material resources to be deployed 
during a 5-year septage programme implementation to achieve 40,000 households, in 
accordance with the scheduled desludging service established in the MSMIP Loan Agreement 
(Major Change in Project 2016), the organization and staffing recommended for the UPTD-
PAL and the equipment requirements. Based on the CDTA study titled Organization and 
Financing of the Wastewater Management Services in the City of Jambi (under preparation), 
a desludging fee of Rp250,000 per service has been proposed. The investment cost for the 
upgrade of existing septic tanks and installation of new septic tanks is not included in the 
model. 

The main conclusion that follows from the model is that the septage service is marginally 
financially viable in the long term with the user fees assumed (Rp10,000 per month for sewer 
connections, Rp250.000 per desludging service) and the investment and operating costs 
modelled. EBITDA (Earnings Before Interest, Tax, Depreciation and Amortization) becomes 
positive only in year 5; when depreciation of the assets is taken into account (EBIT) the service 
is in long-term deficit. Furthermore, the estimated capital needed for buying the additional 
trucks to cover the service targets is Rp2,400 million. The total funding needs to implement the 
5-year SMP amount to Rp9,115 million, equivalent to approximately 0.6% of the local 
government budget for the year 2018, including a subsidy of Rp6,715 million over the same 5-
year period to cover the operating costs -compensating the difference between service costs 
and fees collected- and make the service sustainable. The resulting wastewater service 
coverage at the end of year 5 would be 40% of the city, including the off-site users. 